
No. Part No. Description Qty
1 803W01 Screw 3 50 1364 Wave Washer WW8 1

2A 803W02SA Pipe Joint Assy 1 set 51 803W51 Throttle Valve 1
3 803W03 Head Gasket 1 52 803W52 Silencer 1
4 803W04 Oil Seal 1 53 4710 Cap Screw M4x15 4
7 803W07 Water Pipe 1
8 803W08 Motor Case 1
9 3464 Ball Bearing 608ZZ 1

56 803W56 Hose ( Air / Water ) 2

10 2611 Snap Ring 1
11 803W11 Bevel Gear 1
12 803W12 Ball Bearing 6302ZZ 1

59 803W59 Hose Band 1

13 803W13 Spindle 1

90 803W90 Exhaust Hose 1

14 803W14 Nozzle 1

5015 Coupler 1

15 803W15 Key 1

3143 Wrench 1

16 803W16 Oil Seal 1
17 803W17 Spindle Cover 1
18 803W18 Lock Shaft 1
19 803W19 Lock Body 1
20 103N33 Spring 1
21 103N34 Lock Switch 1
22 803W22 Washer 1
23 3150 Handle 1
24 803W24 Motor Case Cover 1
25 803W25 Pinion Gear 1
26 3256 Ball Bearing 6000ZZ 2
27 803W27 Front Plate 1
28 803W28 Spacer 1
29 803W29 Rotor 1
30 7115 Vane 4
31 7116 Cylinder 1
32 803W32 Spring Pin 1
33 803W33 Rear End Plate 1
34 3310 Ball Bearing 626ZZ 1
35 803W35 Bearing Cap 1
36 803W36 Intake Cover 1
37 803W37 Motor Gasket 1
38 803W38 Water Adjust Valve 1
39 803W39 Valve Nut 2
40 803W40 Nut 1
41 803W41 Valve Washer 1
42 2484 O-Ring 1
43 803W43 Retaining Ring 1

45A 803W45SA Valve Body Assy 1 set
47 803W47 Valve Bush 1
48 803W48 Needle Roller 1
49 5002 O-Ring KS-5 2

Parts List(WS-6)
No. Part No. Description Qty

 

60 803W60 Muffler 2
61 803W61 Water Hose Joint Assy 161A+61B
62 803W62 62C+62DAir Hose Joint Assy

A1

3m

2

About Us

OSAKA, JAPANCOMPANY NAME : TOUEI INC.



No. Part No. Description Qty
1 803W01 Screw

2A 803W02SA Pipe Joint Assy 1 set
3 803W03 Head Gasket 1 52 803W52 Silencer 1
4 803W04 Oil Seal 1 53 4710 Cap Screw M4x15 4
7 803W07 Water Pipe 1
8 803W08 Motor Case 1
9 3464 Ball Bearing 608ZZ 1

56 803W56 Hose ( Air / Water ) 2

10 2611 Snap Ring 1
11 803W11 Bevel Gear 1
12 803W12 Ball Bearing 6302ZZ 1

59 803W59 Hose Band 1

13 803W13 Spindle 1

90 803W90 Exhaust Hose 1

14 803W14 Nozzle 1

5015 Coupler 1

15 803W15 Key 1

3143 Wrench 1

16 803W16 Oil Seal 1
17 803W17 Spindle Cover 1
18 803W18 Lock Shaft 1
19 803W19 Lock Body 1
20 103N33 Spring 1
21 103N34 Lock Switch 1
22 803W22 Washer 1
23 3150 Handle 1

24A 803W24A Motor Case Cover with Lever 1
25 803W25 Pinion Gear 1
26 3256 Ball Bearing 6000ZZ 2
27 803W27 Front Plate 1
28 803W28 Spacer 1
29 803W29 Rotor 1
30 7115 Vane 4
31 7116 Cylinder 1
32 803W32 Spring Pin 1
33 803W33 Rear End Plate 1
34 3310 Ball Bearing 626ZZ 1
35 803W35 Bearing Cap 1
36 803W36 Intake Cover 1
37 803W37 Motor Gasket 1

 

Parts List(WS-6S)
No. Part No. Description Qty

 

60 803W60 Muffler 2

70A 803W70SA Valve Body Assy 1
803W72 Water Adjust Assy 172

803W73 Water Valve Guide 173
7119 O-ring KS-2 374
3387 Spring Pin 175

2167 Needle Roller 176
3448SA Safety Lever Assy 177

7102 Valve 178
4009 Wave Washer 179
7103 Valve Stem 180
7118 O-Ring 181

7113 Valve Spring 182

A1

3m

61 803W61 Water Hose Joint Assy 161A+61B
62 803W62 62C+62DAir Hose Joint Assy

2

2

About Us

OSAKA, JAPANCOMPANY NAME : TOUEI INC.


